Contract No. HYLUNDORI
— MILL TEST CERTIFICATES STEEL
COUTINMO&FERROSTAAL
444, Songnae—dong, Nam-gu, Ponhang,

/G No. Head Office s Korea

P/O No. 32201207CV02 Certificate No. 1H20120800845 ~ 2

Commodity H-BEAM . > Class Cert. No.

. ASTM A3B/AS572 G50/AS92/ PR v

Specification ; A Date of issue

L _CSAassow | %l 2012-08-07
4Gheen o8l Cogiposition (%) impact Test {V-notch)
Dimensions Places &%& S T Mo Remarks
Heat No. C | Si | Mn |25 = i B AVG | 1 2 3 [Jimpact Specimen Size)
& Length Weights = Wi | Cro| V|
{kg} RS P ox100 ) ) C
33X11-172X130 1 P
40.00 FT SD1913 2.35% 18 10)
33X 1-175%1 41 27
40.00 FT SD1909 | 45 g0 17 13
133X11-1/2X141 5] 24
40.00 FT 1910 | 45 20) 7] g
33X11-1/2X152 3 o7
40.00 FT 3Ce514 5,518 19
33X 1-1/2X152
40.00 FT 201909
136X12X135
40.00 FT 3D1664
36%12X135
lao 00 1 301666
36X12X135
20 .00 FT 3D 1667
36%12X150
40.00 FT 301664
ISUB TOTAL 198,37 7 oy 7
(Note) (1) Ceq: (CE=C+Mn/6+Cr/5+V/50+Mo/5+Ni/15+Cu/15) (2) Gau 200 A (3) Yield Ratic = YP/TS
Conditions of supply : As Rolled
4 M W WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED EOR THE ABOVE ORDER
General Manager of Q.A Team :
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